
  

FINAL STRATEGIC 

WASTEWATER PLAN 

CITY OF NELSON  
November 3, 2022 

 

 

 

 

 

 

 

Suite 204 - 625 Front Street, Nelson, BC  V1L 4B6  |  T: 250.352.9774 

CONTACT: Anthony Comazzetto, P.Eng.  
E: acomazzetto@urbansystems.ca 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

             

Matthew Smith, P.Eng.     Jeremy Clowes, P.Eng. 

Environmental Engineer    Water and Wastewater Engineer 

 

 

 

 

 

 

 

 

This report is prepared for the sole use of City of Nelson.  No representations of any kind are made 

by Urban Systems Ltd. or its employees to any party with whom Urban Systems Ltd. does not have 

a contract.  No representations of any kind are made by Urban Systems Ltd. or its employees to any 
[...]
must be at least 600 mm in diameter to accommodate future flows without causing excessive friction 
losses. The costing presented in the table below is based on installing a 600 mm pipe. 

Table 13: Forcemain Alignment Options Summary 

Alignment 
Option 

Land or 
Marine 
Install? 

Length 
(m) 

High Point 
Elevation 
(m, geo.) 

Land Ownership 
Along 

Alignment 

Creek 
Crossings 

Rail 
Crossings 

Cost 
($) 

Existing Marine 3,100 534 Crown n/a n/a n/a 

CPR Rail Land 3,300 552 Private 1 2 $10.4M 

Highway 3A Land 3,500 578 Private 1 2 $9.8M 

Kootenay 
River Marine 3,100 534 Crown n/a n/a $8.4M 

        

3.2 PREFERRED ALIGNMENT 
The Kootenay River marine installation is recommended. It is expected to have the lowest capital cost 
and will offer the lowest life cycle cost as this alignment option has the lowest high point that the Airport 
lift station must operate against. The plan for installing pipe supports (i.e., steel casing pipe) to bridge 
underwater ravines should be reviewed closely with an experienced contractor if this option advances to 
a preliminary design level. This is a key challenge that must be addressed through design and 
construction.  If this alignment option is not feasible for any reason, we recommend the CPR Rail 
alignment option as the next choice to avoid the high point on Highway 3A alignment. 

An expressed concern regarding the marine alignment is the heat lost in the sewage within the 3,100 m 
marine forcemain. The Kootenay River removes a lot of heat and the influent sewage at the plant can be 
as low as 6.3 deg-C.  Figure 13 shows the variation of temperature of influent sewage from 2019 to 2021.



CITY OF NELSON  

 

 

 

 

FINAL Strategic Wastewater Plan | 15 

 

 

Figure 13: PCC Influent Sewage Temperature  

 

  

0

2

4

6

8

10

12

14

16

18

20

22

24

°C



CITY OF NELSON  
 

 
 
 

FINAL Strategic Wastewater Plan | 16 

 

4.0 PART 3 – TREATMENT AND DISPOSAL SYSTEM 
The City of Nelson operates the Grohman Narrows Pollution Control Centre (PCC) and discharges treated 
effluent to the Grohman Narrows approximately 5 km west of the City of Nelson. The PCC was upgraded 
in 2005 to provide secondary treatment with the addition of rotating biological contactors (RBCs), 
secondary clarifiers and replacement of the chlorination system with an ultra-violet (UV) light disinfection 
system. Before 2005 the PCC was limited to primary treatment only. The 2005 upgrade included the first 
phase of RBCs which were anticipated to reach capacity approximately 10 years after installation. A 
second phase with the installation of a third RBC train was envisioned subsequently but has not been 
constructed.  

The PCC is currently operating at, or beyond, capacity with respect to the WSER requirements and both 
the design and permitted flow. In 2018 the City undertook an assessment study that identified major 
upgrades required for both continued operation and to accommodate growth in the community (Urban 
Systems, 2018).  Nelson is a thriving community and additional growth is planned and expected.  

This section summarizes the findings of Technical Memo 4 – Sewage Treatment and Disposal which is 
attached to this report in Appendix E.  

4.1 REGULATORY REQUIREMENTS 
Both Provincial and Federal regulations apply to the PCC.  

4.1.1 PROVINCIAL REGULATIONS 

The PCC operates under BC Ministry of Environment and Climate Change Strategy (ENV) permit PE-291.  
This permit was last updated in March 2006 in order to recognise the upgrades to secondary treatment 
and replacement of the chlorination system with UV disinfection.  The conditions of the permit allow the 
following discharge criteria:  

• Flow 5,680 m3/d, at a maximum rate of 8.5 m3/minute; 

• Five-day biochemical oxygen demand (BOD5)  140 mg/L which is defined as total BOD5; 

• Average total suspended solids (TSS)  100 mg/L; and, 

• Coliform bacteria  150,000 MPN/100 mL, which is defined as total coliforms. 

The intent was to register the upgraded facility under the Municipal Wastewater Regulation (MWR).  
Through direction from ENV, an environmental impact study (EIS) was prepared and included an 
assessment of the outfall conditions and effluent dispersion/dilution in order to address the requirements 
of the MWR. The information presented in the EIS indicated that the estimated dilution ratio at the edge 
of the initial dilution zone (IDZ) is in the order of 270:1. The effluent criteria recommended in the EIS are 
summarised in Table 14, and intend not just to recognise Provincial legislation, but also to recognise the 
requirements of the Federal wastewater regulation.  

 

 

 



CITY OF NELSON  
 

 
 
 

FINAL Strategic Wastewater Plan | 17 

 

Table 14: City of Nelson Recommended Effluent Criteria 

Parameter Criteria 

Five-day carbonaceous biochemical oxygen 
demand (CBOD5) 

An average equal to or less than 25 mg/L, with a 
maximum of 45 mg/L. 

TSS 
An average equal to or less than 25 mg/L, with a 
maximum of 45 mg/L. 

Ammonia 
Treatment not required, based on the ability to meet 
either acute concentrations before discharge or 
chronic concentrations at the edge of the IDZ.  

Phosphorus Treatment not required 

Disinfection 

Faecal coliform concentration ≤ 200 MPN/100 mL at 
the edge of the IDZ.  This translates to an effluent 
concentration of 54,000 counts/100 mL for the dry 
weather design flow and 42,000 counts/100 mL for the 
wet weather design flow.  

Total chlorine residual 
≤ 0.02 mg/L (if chlorine is the chosen method of 
disinfection) 

 
Registration under the MWR is a multi-year process, with expected timelines for each phase outlined 
below.  

• Preliminary application: approximately 6 months. 

• Preparation of submission materials by proponent: up to 3 years. 

• Final application review and approval by ENV: between 12 and 18 months depending on 
complexity.  

In addition, it is possible that the BC Environmental Assessment Act (BCEAA) may be triggered by major 
upgrades to the system. The triggers under the BCEAA are: 

• A new facility that is designed to serve ≥ 10,000 people. 

• An existing facility that is designed to serve ≥ 10,000 people and will result in an increase of ≥ 30% 
of the total waste discharge.  

A system upgrade could trigger the BCEAA.  Undertaking a BCEAA is a multi-year process and will require 
community and First Nations engagement.  However, should an approved Liquid Waste Management 
Plan (LWMP) be in place, then a facility is exempt from the BCEA process.  The LWMP process will be 
discussed further below.  

4.1.2 FEDERAL REGULATIONS 

The WSER indicates the following effluent requirements.  There are no requirements for maximum flow, 
with the flow determining the monitoring and reporting frequency.  Flows above 2,500 m3/d also trigger 
the requirement for undertaking toxicity testing (96-hour rainbow trout bioassay). Toxicity testing is 
currently undertaken once annually in order to meet the requirements of WSER.  

• CBOD5: 25 mg/L average. 

• TSS: 25 mg/L average. 



CITY OF NELSON  
 

 
 
 

FINAL Strategic Wastewater Plan | 18 

 

• Un-ionised ammonia: 1.25 mg/L maximum. 

• Total chlorine residual: 0.02 mg/L maximum.  

Unlike the MWR, there are no requirements for an authorisation approval from Environment Canada.  

4.2 EFFLUENT DISPOSAL/RECLAIMED WATER USE 
Once sanitary sewage is treated there are two streams that must be managed: 

• Treated effluent 

• Biosolids 

Management of biosolids will be addressed in a different section.  Treated effluent must be returned to 
the environment or may be reclaimed and used for purposes such as irrigation, habitat enhancement, 
dust control, or industrial uses. Given Nelson is situated next to Kootenay Lake, in a location with 
significant flow, it is assumed that Kootenay Lake will continue to be the primary option for managing 
the treated effluent.  Additional options for management of treated effluent are: 

• Disposal to ground. 

• Reclaimed water use 

Disposal to ground at this scale would require rapid infiltration basins (RIB) with an overall area of 
approximately 35,000 m² (assuming 75 m/y infiltrative capacity), or approximately 190 x 190 m, separated 
into at least 4 RIBs.  The site of RIBs must be underlain with free draining, granular soils, and there are 
several additional requirements with respect to groundwater depth, movement, and travel time.  It is our 
understanding that no suitable site is currently available near the Grohman Narrows facility or within the 
City. Consequently, for the purposes of this study it is assumed that disposal to Kootenay Lake will remain 
the primary option.  

Reclaimed water use requires that a suitable user is located within practical distance to the source of the 
treated water. Irrigation is the most common use in BC for reclaimed water.  There are a number of other 
potential uses including dust control, equipment washing, process/industrial water, wetland 
enhancement and stream augmentation, with the different uses requiring different levels of treatment 
and disinfection.  Where reclaimed water use is to be implemented, the MWR still requires another 
disposal option to be permitted and installed, unless the release is to a wetland or is mainly industrial in 
nature, with the intent being that wastewater flows can be terminated if there is an issue.  Given there 
are no suitable end users near the Grohman Narrows site, and the road is not suitable for bulk water 
hauling, the current site is not considered suitable for reclaimed water use.  Opportunities for reclaimed 
water use may be possible at an alternate site. Nevertheless, because an alternate disposal method is still 
required by regulation, for the purposes of this study it is assumed that management of treated effluent 
will be disposal to Kootenay Lake in the first instance, with reclaimed water use opportunities explored 
as they arise. 

4.3 EXISTING SYSTEMS – GROHMAN NARROWS PCC 
Prior to the 2005/2006 upgrades, the City of Nelson wastewater treatment plant was a primary level 
facility, consisting of the primary settlement of domestic wastewater and chlorination before discharge 
to the Grohman Narrows, a fast-flowing section of the west arm of Kootenay Lake.  The plant was 
upgraded to a secondary standard in 2005/2006, with the addition of the following items:  



CITY OF NELSON  
 

 
 
 

FINAL Strategic Wastewater Plan | 19 

 

• The conversion of existing infrastructure to an aerated equalisation tank; 

• The addition of four rotating biological contactors, in two separate treatment trains;  

• Secondary clarifiers; 

• Disinfection through the addition of two banks of ultra-violet (UV) lights, which replaced the 
chlorination system; and, 

• An outfall to the thalweg of Grohman Narrows.  

Additional upgrades for the dewatering of sludge were completed in 2011 and consisted of replacing the 
belt press with a centrifuge. The City’s sludge is treated by mesophilic anaerobic digestion to produce a 
Class B biosolids before it is dewatered and transported offsite for disposal.  

Since the upgrades, there have been several changes in the regulatory framework for domestic 
wastewater treatment. In 2012, the BC Municipal Sewage Regulation (MSR) was repealed and replaced 
with the BC MWR. Also in 2012, the Federal Wastewater Systems Effluent Regulations (WSER) was 
introduced into law. 

The primary concern with the PCC is its ability to consistently meet the requirements of the Federal 
WSER for CBOD5. The regulation requires that quarterly average CBOD5 effluent concentration be 25 
mg/L or less. Table 16 and 17 summarize TSS and CBOD5 compliance with the WSER, respectively. CBOD5 
is almost consistently out of compliance.  In 2017, this average was only met in the second quarter.  
However, the ability to meet the WSER effluent TSS requirement of 25 mg/L as a quarterly average was 
also raised as a concern. In 2017, this average was only met in the second and third quarters.  In both 
cases, the average concentration was calculated to be 25 mg/L, which is on the threshold of non-
compliance.  

Table 15: Average Effluent TSS Concentration (mg/L) and WSER Compliance 

Time Period 2018 2019 2020 2021 2022 

1st Quarter 36.3 26.8 40.1 19.1 35.9 

2nd Quarter 24.0 19.6 24.4 18.8 - 

3rd Quarter 18.1 17.8 27.5 34.4 - 

4th Quarter 18.4 18.9 33.2 14.7 - 

 

Table 16: Average Effluent CBOD5 Concentration (mg/L) and WSER Compliance 

Time Period 2018 2019 2020 2021 2022 

1st Quarter 42.1 49.9 43.8 31.7 34.2 

2nd Quarter 32.9 23.8 31.4 31.0 - 

3rd Quarter 26.1 24.0 41.7 54.2 - 

4th Quarter 38.2 27.9 61.3 33.1 - 

 



CITY OF NELSON  
 

 
 
 

FINAL Strategic Wastewater Plan | 20 

 

The City of Nelson wastewater treatment plant operates under the BC Ministry of Environment Permit 
Pollution Control Permit PE-291. The wastewater treatment plant is a secondary treatment facility and 
consists of the following processes: 

• A headworks facility with a mechanical screen, manual bypass channel, aerated grit tank, and 
grit classifier; 

• Two parallel primary clarifiers with scum removal; 

• Two parallel aerated equalization tanks with two low-lift pumps (one pump per tank); 

• Four rotating biological contactors (RBC), two trains of two RBCs in series; 

• Two parallel secondary clarifiers with inclined plate settlers for enhanced sedimentation; 

• An ultraviolet (UV) disinfection system; 

• Two high-rate anaerobic digesters in series; 

• A centrifuge; and, 

• An emergency backup generator. 

In 2018, Urban completed a Pollution Control Centre Upgrade Assessment (Urban Systems, 2018) of the 
secondary treatment components of the City’s PCC. The assessment reviewed capacity of each individual 
process within the plant as well as provide recommendations for priority upgrades and estimates of their 
associated capital and O&M costs.  

A review of the PCC determined that a number of the major treatment processes are currently at, or have 
exceeded, their rated capacity, which would lead to poor treatment performance and very challenging 
operation and maintenance conditions.  The major processes that require capacity upgrades include: 
primary clarifiers, equalization tanks, secondary treatment (RBCs) and secondary clarifiers. Other 
supporting systems were also determined to be at capacity, including the electrical service, emergency 
backup generator and headworks screen. The UV system was also found to not meet the MWR reliability 
requirements and should be upgraded.  

The scope of the 2018 assessment was restricted to the secondary treatment components of the PCC; it 
must be noted that the remaining components of the PCC have been in place for many years and will be 
in need of renewal/replacement in the coming years.  

The PCC is biologically overloaded with several unit processes nearing or exceeding their hydraulic 
capacities. Influent wastewater strength and CBOD5 loading is higher than what was projected at the 
2006 upgrade. Due to the biological overload, there have been instances of effluent water quality 
exceeding the MWR discharge criteria of 45 mg/L CBOD5. Lastly, the Federal Wastewater System Effluent 
Regulation brought into effect in 2012 set more stringent effluent quality criteria for discharges to surface 
water at 25 mg/L CBOD5 and TSS, as quarterly averages. 

The 2018 assessment recommended the following sequence of phased upgrades: 

• Phase 1 – Detailed Design and Construction of Electrical and Emergency Generator Upgrades 

• Phase 2 – Detailed Design and Construction of a New Headworks 

• Phase 3 – Detailed Design and Construction of a New Primary Treatment Process (Mechanical 
Primary Screens) 



CITY OF NELSON  
 

 
 
 

FINAL Strategic Wastewater Plan | 21 

 

• Phase 4 – Detailed Design and Construction of a New Secondary Treatment Process (MBBR) and 
Secondary Clarification Process (DAF) 

• Phase 5 – UV Upgrades 

It was also recommended that the City complete a sludge management study to remediate and upgrade 
[...]
and disposal of sanitary sewage. This memorandum provides a critical comparison between upgrading the 
existing pollution control centre (PCC) and replacing it with a new sewage treatment plant at an alternate 
location near the public works yard.  

2.0 BACKGROUND 

The City of Nelson operates the Grohman Narrows Pollution Control Centre (PCC) and discharges treated effluent 
to the Grohman Narrows approximately 5 km west of the City of Nelson. The PCC was upgraded in 2005 to provide 
secondary treatment with the addition of rotating biological contactors (RBCs), secondary clarifiers and 
replacement of the chlorination system with an ultra-violet (UV) light disinfection system. Before 2005 the PCC 
was limited to primary treatment only. The 2005 upgrade included the first phase of RBCs which were anticipated 
to reach capacity approximately 10 years after installation. A second phase with the installation of a third RBC 
train was envisioned subsequently but has not been constructed.  

The PCC is currently operating at, or beyond, capacity with respect to the WSER requirements and both the 
design and permitted flow. In 2018 the City undertook an assessment study that identified major upgrades 
required for both continued operation and to accommodate growth in the community (Urban Systems, 2018).  
Nelson is a thriving community and additional growth is planned and expected.  

3.0 REGULATORY REQUIREMENTS 

The City of Nelson wastewater treatment plant operates under the BC Ministry of Environment Permit Pollution 
Control Permit PE-291. In addition, as the releases are > 100 m3/d and to a fisheries stream, the Federal Wastewater 
Systems Effluent Regulations (WSER) also apply. This regulation is administered by Environment Canada.  

3.1 PROVINCIAL REQUIREMENTS 

The PCC operates under BC Ministry of Environment and Climate Change Strategy (ENV) permit PE-291.  This 
permit was last updated in March 2006 in order to recognise the upgrades to secondary treatment and 
replacement of the chlorination system with UV disinfection.  The conditions of the permit allow the following 
discharge criteria:  

• Flow 5,680 m3/d, at a maximum rate of 8.5 m3/minute; 

• Five-day biochemical oxygen demand (BOD5)  140 mg/L which is defined as total BOD5; 

• Average total suspended solids (TSS)  100 mg/L; and, 

• Coliform bacteria  150,000 MPN/100 mL, which is defined as total coliforms. 



MEMORANDUM 

DATE: May 31, 2022 FILE: 0795.0119.01 PAGE: 2 of  17 

SUBJECT: Technical Memo No.04 – Sewage Treatment and Disposal, Rev.3 

 
 

Suite 204 - 625 Front Street, Nelson, BC  V1L 4B6  |  T: 250.352.9774 

A copy of the permit can be found in Appendix 1. 

The intent was to register the upgraded facility under the Municipal Wastewater Regulation (MWR).  Through 
direction from ENV, an environmental impact study (EIS) was prepared and included an assessment of the outfall 
conditions and effluent dispersion/dilution in order to address the requirements of the MWR. The information 
presented in the EIS indicated that the estimated dilution ratio at the edge of the initial dilution zone (IDZ) is in 
the order of 270:1. The effluent criteria recommended in the EIS are summarised in Table 1.1, and intend not just 
to recognise Provincial legislation, but also to recognise the requirements of the Federal wastewater regulation.  

Table 3.1 City of Nelson Recommended Effluent Criteria 

Parameter Criteria 

Five-day carbonaceous biochemical oxygen 
demand (CBOD5) 

An average equal to or less than 25 mg/L, with a maximum of 
45 mg/L. 

Total suspended solids (TSS) 
An average equal to or less than 25 mg/L, with a maximum of 
45 mg/L. 

Ammonia 
Treatment not required, based on the ability to meet either 
acute concentrations before discharge or chronic 
concentrations at the edge of the IDZ.  

Phosphorus Treatment not required 

Disinfection 

Faecal coliform concentration ≤ 200 MPN/100 mL at the edge 
of the IDZ.  This translates to an effluent concentration of 
54,000 counts/100 mL for the dry weather design flow and 
42,000 counts/100 mL for the wet weather design flow.  

Total chlorine residual ≤ 0.02 mg/L (if chlorine is the chosen method of disinfection) 

 

Registration under the MWR is a multi-year process, with expected timelines for each phase outlined below.  

• Preliminary application: approximately 6 months. 

• Preparation of submission materials by proponent: up to 3 years. 

• Final application review and approval by ENV: between 12 and 18 months depending on complexity.  

In addition, it is possible that the BC Environmental Assessment Act (BCEAA) may be triggered by major 
upgrades to the system. The triggers under the BCEAA are: 

• A new facility that is designed to serve ≥ 10,000 people. 

• An existing facility that is designed to serve ≥ 10,000 people and will result in an increase of ≥ 30% of the 

total waste discharge.  

A system upgrade could trigger the BCEAA.  Undertaking a BCEAA is a multi-year process and will require 
community and First Nations engagement.  However, should an approved Liquid Waste Management Plan be 
in place, then a facility is exempt from the BCEA process.  The LWMP process will be discussed further below.  



MEMORANDUM 

DATE: May 31, 2022 FILE: 0795.0119.01 PAGE: 3 of  17 

SUBJECT: Technical Memo No.04 – Sewage Treatment and Disposal, Rev.3 

 
 

Suite 204 - 625 Front Street, Nelson, BC  V1L 4B6  |  T: 250.352.9774 

3.2 FEDERAL REQUIREMENTS 

The WSER indicates the following effluent requirements.  There are no requirements for maximum flow, with the 
flow determining the monitoring and reporting frequency.  Flows above 2,500 m3/d also trigger the requirement 
for undertaking toxicity testing (LC50 96-hour rainbow trout bioassay). It is reasonable to expect that the toxicity 
testing requirement will be triggered should the two plants be consolidated.  

• CBOD5: 25 mg/L average. 

• TSS: 25 mg/L average. 

• Un-ionised ammonia: 1.25 mg/L maximum. 

• Total chlorine residual: 0.02 mg/L maximum.  

Unlike the MWR, there are no requirements for an authorisation approval from Environment Canada.  

4.0 DESIGN CRITERIA 

Technical memo 1 identified the design population and flows for the strategic planning horizons. Statistics 
Canada recently published the 2021 census of population, which was recorded at 11,106 people. 

In addition, the City provided a buildout population of 24,476 persons, which would be reached in 67 years, or 
2088, at an estimated growth rate of 1.2%. 

Two design scenarios were considered for sizing the alternate site: existing (2021) and future design horizon 
(governed by population growth to 15,000). The following tables summarizes the flow and loading assumptions, 
respectively: 

Table 4.1 Design Flows 

Parameter Units Existing Design Horizon 

Population  11,106 15,000 

Average Day Flow (ADF) m3/d 4,900 7,200 

Maximum Month Peaking Factor  1.7 

Maximum Month Flow (MMF) m3/d 5,600 12,250 

Maximum Day Peaking Factor  2.3 

Maximum Day Flow (MDF) m3/d 8,900 16,550 

Peak Hour Peaking Factor  3.8 

Peak Hour Flow (PHF) L/s 216 406 

 

 

 



MEMORANDUM 

DATE: May 31, 2022 FILE: 0795.0119.01 PAGE: 4 of  17 

SUBJECT: Technical Memo No.04 – Sewage Treatment and Disposal, Rev.3 

 
 

Suite 204 - 625 Front Street, Nelson, BC  V1L 4B6  |  T: 250.352.9774 

5.0 SEWAGE TREATMENT AND DISPOSAL 

5.1 DISPOSAL/REUSE 

Once sanitary sewage is treated there are two streams that must be managed: 

1. Treated effluent 
2. Biosolids 

Management of biosolids will be addressed under separate cover. Treated effluent must be returned to the 
environment or may be reclaimed and reused for purposes such as irrigation, habitat enhancement, dust control 
or industrial uses. Given Nelson is situated next to Kootenay lake, in a location with significant flow, it is assumed 
that Kootenay Lake will continue to be the primary option for disposal of treated effluent. Additional options for 
management of treated effluent are: 

1. Disposal to ground. 
2. Effluent reuse.  

Disposal to ground at this scale would require rapid infiltration basins (RIB) with an overall area of approximately 
35,000 m² (assuming 75 m/y infiltrative capacity), or approximately 190 x 190 m, separated into at least 4 RIBs.  
The site of RIBs must be underlain with free draining, granular soils, and several additional requirements with 
respect to groundwater depth, movement, and travel time. It is our understanding that no suitable site is 
currently available near either the Grohman Narrows PCC, or the potential alternative site.  Consequently, for the 
purposes of this study it is assumed that disposal to Kootenay Lake will remain the primary option.  

Reuse of treated effluent requires that a suitable user of the reclaimed water is located within practical distance 
to the source of the water.  Typical uses include irrigation, dust control, equipment washing and stream 
augmentation, with different uses requiring different levels of treatment and disinfection.  Where effluent reuse 
is to be implemented the MWR still requires another disposal option to be permitted and installed.  Because 
there are no suitable end users near the Grohman Narrows site, and the road is not suitable for bulk water hauling, 
that site is not considered suitable for effluent reuse.   Reuse opportunities may be easier to find at the alternate 
site. The alternate site is closer to the City where there may be greater opportunity for irrigation, light industrial 
use, bulk hauling, or equipment washdown.  Nevertheless, because an alternate disposal method is still required 
by regulation, for the purposes of this study it is assumed that management of treated effluent will be disposal 
to Kootenay Lake in the first instance, with effluent reuse opportunities explored as they arise.  

5.2 GROHMAN NARROWS PCC – CURRENT CONDITION 

Prior to the 2005/2006 upgrades, the City of Nelson wastewater treatment plant was a primary level facility, 
consisting of the primary settlement of domestic wastewater and chlorination before discharge to the Grohman 
Narrows, a fast-flowing section of the west arm of Kootenay Lake.  The plant was upgraded to a secondary 
standard in 2005/2006, with the addition of the following items:  

• The conversion of existing infrastructure to an aerated equalisation tank; 

• The addition of four rotating biological contactors, in two separate treatment trains;  

• Secondary clarifiers; 

• Disinfection through the addition of two banks of ultra-violet (UV) lights, which replaced the chlorination 

system; and, 

• An outfall to the thalweg of Grohman Narrows.  



MEMORANDUM 

DATE: May 31, 2022 FILE: 0795.0119.01 PAGE: 5 of  17 

SUBJECT: Technical Memo No.04 – Sewage Treatment and Disposal, Rev.3 

 
 

Suite 204 - 625 Front Street, Nelson, BC  V1L 4B6  |  T: 250.352.9774 

Additional upgrades for the dewatering of sludge were completed in 2011 and consisted of replacing the belt 
press with a centrifuge. The City’s sludge is treated by mesophilic anaerobic digestion to produce a Class B 
biosolids before it is dewatered and transported offsite for disposal.  

Since the upgrades, there have been several changes in the regulatory framework for domestic wastewater 
treatment. In 2012, the BC Municipal Sewage Regulation (MSR) was repealed and replaced with the BC Municipal 
Wastewater Regulation (MWR). Also in 2012, the Federal Wastewater Systems Effluent Regulations (WSER) was 
introduced into law. 

The primary concern with the PCC is its ability to consistently meet the requirements of the Federal WSER for 5-
day carbonaceous biochemical oxygen demand (CBOD5). The regulation requires that quarterly average CBOD5 
effluent concentration be 25 mg/L or less. In 2017, this average was only met in the second quarter.  However, the 
ability to meet the WSER effluent TSS requirement of 25 mg/L as a quarterly average was also raised as a concern. 
In 2017, this average was only met in the second and third quarters.  In both cases, the average concentration 
was calculated to be 25 mg/L, which is on the threshold of non-compliance.  

The City of Nelson wastewater treatment plant operates under the BC Ministry of Environment Permit Pollution 
Control Permit PE-291. The wastewater treatment plant is a secondary treatment facility and consists of the 
following processes: 

• A headworks facility with a mechanical screen, manual bypass channel, aerated grit tank, and grit classifier. 

• Two parallel primary clarifiers with scum removal. 

• Two parallel aerated equalization tanks with two low-lift pumps (one pump per tank). 

• Four rotating biological contactors (RBC), two trains of two RBCs in series. 

• Two parallel secondary clarifiers with inclined plate settlers for enhanced sedimentation. 

• An ultraviolet (UV) disinfection system. 

• Two high-rate anaerobic digesters in series. 

• A centrifuge. 

• An emergency backup generator. 

In 2018, Urban completed a Pollution Control Centre Upgrade Assessment (Urban Systems, 2018)  of the 
secondary treatment components of the City’s PCC. This assessment (attached in Appendix 2) reviewed the 
capacity of each individual process within the plant as well as provide recommendations for priority upgrades 
and estimates of their associated capital and O&M costs.  

A review of the PCC determined that a number of the major treatment processes are currently at, or have 
exceeded, their rated capacity, which would lead to poor treatment performance and very challenging operation 
and maintenance conditions.  The major processes that require capacity upgrades include: primary clarifiers, 
equalization tanks, secondary treatment (RBCs) and secondary clarifiers. Other supporting systems were also 
determined to be at capacity, including the electrical service, emergency backup generator and headworks 
screen. The UV system was also found to not meet the Municipal Wastewater Regulation (MWR) reliability 
requirements and should be upgraded.  

The scope of the 2018 assessment was restricted to the secondary treatment components of the PCC; it must be 
noted that the remaining components of the PCC have been in place for many years and will be in need of 
renewal/replacement in the coming years.  



MEMORANDUM 

DATE: May 31, 2022 FILE: 0795.0119.01 PAGE: 6 of  17 

SUBJECT: Technical Memo No.04 – Sewage Treatment and Disposal, Rev.3 

 
 

Suite 204 - 625 Front Street, Nelson, BC  V1L 4B6  |  T: 250.352.9774 

5.3 UPDATED PCC ASSESSMENT SUMMARY 

The PCC is biologically overloaded with several unit processes nearing or exceeding their hydraulic capacities. 
Influent wastewater strength and CBOD5 loading is higher than what was projected at the 2006 upgrade. Due to 
the biological overload, there have been instances of effluent water quality exceeding the MWR discharge criteria 
of 45 mg/L CBOD5. Lastly, the Federal Wastewater System Effluent Regulation brought into effect in 2012 set 
more stringent effluent quality criteria for discharges to surface water at 25 mg/L CBOD5 and TSS, as quarterly 
averages. 

High strength wastewater can often be attributed to industrial wastewater contributors, such as: 

• Breweries; 

• Coffee roasteries; 

• Meat and animal processing facilities; 

• Bakeries; and, 

• Food product manufacturing facilities. 

The City is working with Kootenay-Columbia Environmental Innovations Co. to provide in situ monitoring for 
select businesses to characterize wastewater loadings generated from high strength contributors. 

The 2018 assessment recommended the following sequence of phased upgrades: 

• Phase 1 – Detailed Design & Construction of Electrical and Emergency Generator Upgrades 

• Phase 2 – Detailed Design & Construction of a New Headworks 

• Phase 3 – Detailed Design & Construction of New Primary Treatment Process (Mechanical Primary Screens) 

• Phase 4 – Detailed Design & Construction of a New Secondary Treatment Process (MBBR) and Secondary 